5 IRON REMOVAL FROM WATER SUPPLILS

(Thesis No. 189)

[
I, by

—

Veera Vitayaudom

SEATO Graduate School of Enginecering
Bangkok, Thailand

1967

4-_ - -

250-631R

~



2o aey watersnne Centre
Coorpaey Watur Supply

IRON REMOVAL FROM WATER SUPPLIES

Thesis by

Veera Vitayaudom

For the Degree of Master of Engineering

AT, LIBRARY

SEATO Graduate Schodl of Engineering
Bangkok, Thailand

1967

LI
250
67 IR



IRON REMOVAL FROM ATER SUPPLIES
by

Veera Vitayaudom

A thesis submitted in partial fulfillment of the requirements
for the degree of Master of Engineering in the SEATQ Graduate

School of Engineering, Bangkok, Thailand.

............................

Dr. Surin Sethamanit
Special Lecturer in Public
[...]
The primary objective of this study was to obtzin
information which could be used to improve the present costly
process of iron removal., It included also a study cf the
fundamental factors that govern oxidation of solubie ferrous
iron to the insoluble ferric form so that ferric precipitates

could be removed by sedimentation. The main purpose of the



e

—

-11-

study was to develop, on a laboratory - scale, a unit com-
bining the oxidation, flocculation and upflow s;1ids coﬁtact
clarification procésses into one with sufficient efficiency
in order to avoid the necessity of using rapid sand filters;
commonly employed in conventional iron removal processes.
Such a unit can be operated by untrained personnel in rural

area: where funds are” limited.

Scope of the Study

Ground water from an artesian well located near Bangkok
wigh characteristics similar to most of the ground waters in
the rortheastern part of Thailand was selected as the raw
water for the study. Because of relatively low iron content
in the éround water from-this well, ferrous sulfate -

(Fe SO4.78,0) was added to produce ground water of high iron
concentration similar to that commonlyAfound in the torth-
eastern part of the country,

The study was carried out in the laboratory in two

major steps:

Prelimingry Investigg;ions Preliminary investigations
wvere firs£ made to determine an optimum pH for iron removal,
Jar tests were carried out with water having pH values of
7.0,7.5,8.0,8.5,9.0 and 9.5. Adjustment of pH was made by
the addition of NaOH, The optimum pH value so obtained was
then employed in the laboratory-scale iron removal unit,

and it was found that the iron flocs were light and gelatinous



- R SN R E .

~12-

in form, resulting in a large number of flocs being carried
over to the effluent overflow weir,
In order to improve the iron floc formation in

the upflow solids contact clarification employed in the
laboratory-scale iron removal unit, coagulant aids were used.
The coégulant aids used were organic, high molecular weight
polyelectrolytes (also called "flocculant" by MINZ, 1964)

of cationic, anionic and nonionic characters taken from
various manufacturers, namely, nonionic PURIFLOC N-11 and
‘N-17 and anionic PURIFLOC A-22 from the Dow Chemical, U.S.A.,
cationic Nalco~500 and Nalcolyte-605 from the Nalco Chemical:
Company U.S.A. and tannin-based.FLOCCOTAN from the Forestal
Industries (U.K.) Ltd. The dosing range of each coagulant
aid was strxictly in accordance with the manufacturer's
recommendations. The optimum dose of the coagulant aids was
first determined at pH 8.3 The optimum pH for the optimum
dose of each coagulant aid was again determined at the
original pH of the raw water for the jar test experiments.

Another study on coagulant aid was made with Bangkok

clay. The clay was added to the ground water to prepare

a series of solutions with turbidity values of 25,50,75,100
and 125 units. A Jackson candle turbidimeter was used for
measurement of turbidity, The prepared series of ground
waters was then supplemented with 50 mg/1l FeSO,.7H,0.
Determination of the turbidity and the residual iron in

the decanted supernatant after 2~hour settling period was



v

!v-—.~ a . E,,,_

-13~

then carried out, This test was repeated using 25 mg/l
FeSO,.7H,0.

Experimental Investigations Experiments with the

laboratory-scale iron removal unit were carried out at the
optimum pH and with the optimum dose determined during.

preliminary investigations described above. The first run
was operated.with the pH value in the flocculation chamber

controlled within the range of 8.0 to 8,7, without coagulant

"aid. In the second run, the water was dosed with 5,0 mg/I

anionic FLOCCOTAN; the third rum with 2.0 mg/l cationic
Nalco-600 and the fourth run with 2,0 mg/l nonionic
PURIFLOC N~11l, During the experiments with the laboratory-
scale iron removal unit, the total flow rate of the raw
water, NaOH and coagulant aid solution of each run was
controlled at about 54 ml/min in order to get 3-hour deten-

tion time in the unit,



e e e

et ety v

e

-14-

IT - LITERATURE REVIEW

LONGLEY, ENGELBRECHT and MARGRAVE (1962) designed a pilot
plant for both laboratory and field experiments to study the
fundamental factors that govérn the removal of iron by oxy-
genation, sedimentation with flocculation, and plain sedi-
mentation. Their pilot plant also included a rapid sand filtgr.
Oxygenation was accomplished by using a multiple~-pass aerator
with diffused air. It was found that the dissolved oxygen of
the effluent could be brought up to 6.36 i 0.8 mg/l. The
reaction basin had the combined purpose of providing time
for completing the chemical reaction and for flocculation
and sedimentation. It héd a 1.5-hour detention time at a
flow rate of 0.12 gpm. The rapid sand filter consisted of a
30-inch depth of sand with a design loading of 2 gpm/sq.ft.

The filter medium was screened, sharp grained sand, having

an effective grain size of 0.45 mm and a uniformity coefficient
of 1.4, The resultswof this investigation usiné an essentially
standard water treatment process can be summarized as fcllows:

1. The ranges of iron removed by each unit process of

the pilot plant, based on the amount of iron applied to that

unit were:

Process Removal - %
Aeration 0.1 - 44
Reaction Basin 0 -13
Filtration ' 96 - 100

2, It was found that the following had no effect on



N emiem et eae - vty

P

-

-15-

overall iron removal efficiency:

Substances Amount , mg/1
Chlorides - 0 - 60
Sulfates 0 -175
Total nitrogen C - 16

| Total hardness 427

and Chemical Oxygen Demand 0 - 65.2
3. Alkalinity values greater than 400 mg/l and in

excess of the hardness present favored more rapid oxidation

~of irom,

LONGLEY and others (1962) also made an investigation
into the role of filtration in iron removal, It was found
that there was often a depletion in dissolved oxygen in the
water as it was filtered. This resulted in a high iron
content, usually in the ferrous form, in the finished water.
It appeared that the bacterial growth which developed in the
filter and the amount of iron passing through the filter
increased with time of filtration following each backwash
cyc}e. The depletion of dissolved oxygen as a result of
bacterial growth led to the development of a reducing en-
viormment and was accompanied by a slow decrease in the
oxidation - reduction potential within the filter as fil-
tration procéeded.

GHOSH, OCONNOR, and ENGELBRECHT (1966) studiec factors
that govern the.kinetics of iron precipitation in natufal

ground waters in order to find a more rational approach to



e ——

! .,--.

o e e v r—

————

*

av-

~16-~

the engineering désign of reaction basins in iron removal plants,
Investigations were conducted at eight water treatment plants in
central Illinois. An 8-liters sample of ground water was aerated
for 2 minutes to raise the dissolved concentration to 6 mg/l or
more. Laboratory studies indicated that the rate of iron pre-
cipitation was unaffected by dissolved oxygen if its concentration
exceeded 5 mg/l. A plot of the log of the ferrous iron concen-
tration in solution versus reactive time was found to be linear,

indicating that the precipitation of ferrous iron from solution

was governed by a first order reaction with respect to ferrous

‘iron concentration. The relationships between the ferrous iron

remaining in solution aﬁdbthe time following aeration are shown
in Fig.2. As the water samples were drawn from different sources
with varying pH values, it was difficult to draw any definite
conclusion from the curves alone.

On the other hand, if the experimental results were
rearranged and a plot of equilibrium pH versus the rate of
precipitation, as half life, Tk, for the Illimois ground water
studied as shown in Fig. 3 was made, a somewhat remote relation-
ship between pH and rate of precipitation was indicated, showing
precipitation occurring more rapidly at higher pH levels.
Conversely, a comparison of alkalinity and precipitation rate
indicated that higher alkalinities were associated with shorter

half life or more rapid precipitation rates.



e A e e r——y

Y-

-

R VT R S

T~y

e

Fe™ ™ Remaining In Solutian, mg A

wlle-

Thearetical detention :
time most commenly . - Piadt locetien
emptoyed in design © Ciinten
prectice. ® Poavers

@ Wiadsger

@ Fotregr

® Detond

@ Cisco

© Wapelic

® Arcola

[ o

X 1§ 1 .l ] i
P 30 60 S0 120 150 80 210. 240 270
Time following aeration, min. : ’

Fig. 2 Prec:pafotnon of -tron: in ﬂ!mms Ground water afte

GHOSH and others {1966)

R £
= r
T+
£
.3 7.6 b
r]
uf
74 T , . ,
0o 15 30 45 60
Precipitetion Reale, T, . min.
Equilibrium Vérsus ipitation
(2]
8 eoo} -
3
< 500}
(-3
E
> 400t
£
< 300 = iy X AU J
o 15 50 45 €0
Precigitetion Rate, T min.
23

—

Fig.3— Alkalinity versus Precipitation
Rate ofier GHOSH and others (1S66)



-

-\:<«<-.< - —
. -

T e

-18-

The dependency of iron precipitation on alkalinity was

shown to have the form :
T% (min) = 522-- 0.33x1014(0ﬁ)4 183:1og~(a1kalinity)~t-8;10 (1)

Th;s empirical expression was derived from data on water
having equilibrium pH values ranging from 7.5 to 7.8 and
alkalinities in the range of 355 - 610 mg/l as CaCO3. A
conclusion that may be drawn from the large alkalinity depen-
»dency of the precipitation rate is that the precipitates
formed were primarily carbonates rather than hydroxides, and
a large part of the iron precipitated from Illinois ground '
waters was in the ferrous, rather than ferric form,

STUMM and LEE (1961) studied the reaction between
ferrous iron and oxygen and found that the rate of oxygenation
was a function of ferrous iron concentration and the partial
pressure of oxygen (Poz), as indicated by Eq. 2.

- aEe = & @eth Po, (2)
dt

In their study of the effect of pH on the rate of
oxidation of ferrous iron, their data indicated a 100 - fold
increase in the rate with an increase of one pH unit, Because
of this second order relationship with respect to hydroxyl

ion concentration, the overall rate was expressed as :

L + -2
- dngt ) = K(Fe' ') PO2 (OH ) : (3)
where K - K1
(on™)2
KI - Ko




‘-—n/-,..-uw -

Permanganate, mg /|

1.0
o
Q
»
d
(V-]
o
g
1ge 0.5
.
R
W

? ST RS e L PR S
R f,Axs!j-O RN 4."‘"'&1

* "“‘r..
~Ee ";‘?‘\“Tro*\‘\\a

o
.

20 40 €0
Time-~ min.

Fig. 4- Eftect of Some Chemical Caialysts on the iron
Oxidation after STUMB and LEE (1S61)

T T I ! T | T T T
IC - -
8t -
8- —
41 : -
2r -
(0] i 1 | | i J I 1 !

0 2 q (2] 8 10 12 iq 1S 18 20

lron Concentration, mg/i

Fia. 5— Permaaganate

Ferrous

tron

after

Demand Cupve for Oxidation of

WILLEY and JENNINGS (i963)



)

Y A U—" S —

e s e b

-20~
Ko = -dIn(Felh
dt
and Ko = logarithm of the rate constant

Another study was made by the same authors (1961) on
catalytic effects in iron oxidation. They found that metal ioms
of Cu++, Hn++ and Co™ as well as anions like H2P0; , in
addition to OH™, formed complexes such as Fe+++(H2PO4)3 and were
capable of hastening the oxygenation reaction. Fig.4 shows the
effect which trace quantities of some chemical catalysts exhibited
in accelerating the oxidation reaction.

BABCOCK (1950) studied the efficiency of the Spaulding
Precipitator, in which, a sludge blanket was suspended in the
tank by the velocity of.the.influent and acted as filter and
catalytic surface fo; the removal of iron and manganese from the
water. He reported that the use of the precipitator caused
removal of approximately 95% of iron and manganese, if a pH value
wiihin the range 8.5 to 9.1 was maintained during operation.

The chemicals ‘used were alum and lime. No coagulant aid was employed.

BENSON (1965) developed a simple method to remove gross
quantities of iron in remote Alaskan water supplies. He used a
fill - and - draw treatment tank with slaked lime, Ca(OH)z, as
the chemical to adjust the pH and precipitate the iron, followed
by decantation and disinfection of the treated water by chlorination.
In the case of ground water with high carbon dioxide, aeration,

using a small gasoline ~ powered compressor to diffuse air into

the treatment tank, was carried out prior to chemical treatment.



. s an e m——————

Concentratioms of iron, manganese, hardness and alkalinity were
greatly decreased, but the pH of the effluent was as high as 10.8,

WILLEY and JENNINGS (1963) discussed the use of potassium
permanganate (KMnO,) to oxidize ferrous iron to insoluble ferric
precipitate. They suggested that dissolved iron and manganese
can be effectively removed from water by continuous feeding of
potassium permanganate to water before it is passed through a
manganese green sand filter. This method has been known as a
continuously-regenerating process, The.quantity of potassium
permanganate required can be determined by rumning a permanganate
demand test on the water to be treated. The reactions involved
are:

3Fe(HC03)2 + KMnO,, + ™

20 * MmOy + 3Fe(OR)3 + KHCO

+
3 5H2003 4)
Theoretically, one part of potassium permanganate (KMnOQ)
will oxidize 1.06 parts of soluble ferrous iron to insoluble ferric
iron., In practice, it was found that a less amount of potassium
permanganate was required due to the secondary reaction of the

MnG, formed, according to the following equation:

2 Fe ' + 2mo0. + SHO -+ 2Fe(OH), +Mn0, + art (5)

2 ' 273

They also developed a permanganate demand curve for oxidation
of ferrous iron as shown in Fig.5. This curve shows the
permanganate concentration required to oxidize ferrous iron

completely in the given concentratioms.



Epessop

M W W O W O )

LR vy PN

Turbidity remaining, %

»
1

0% vt f”\"éi

| 1 1 Y]

2 3 4 S '30
Time, min.

Fig. 6-Etfect of Anionic Flocculant
after COHEN and Others (I1IS58)

: 3 ¢

Turbidity remaining, %

Time, min,

Fig. 7— Effect of Cationic Flocculant
after COMEN and Others (1258)



5

.. .00A.. .00 SRN._ NN 05 W Wn S =R WA =-.

“2im

COHEN and others (1958) studied the effect of three types of
flocculant: anionic A, cationic B and nonionic C, on both
artificially prepared clay suspensions and diff;rent natural
waters. Containers with stirrers were used for the tests. An
optimum d;se of aluminum sulfate was added to the process water,
with different doses of the test flocculant, and mixing was continued
for 30 minutes, followed by 30 minutes settling., The effect of
anionic flocculant A on floc settlement during the treatment of
water grtificially made turbid with clay is shown in Fig. 6.

The best results were obtained with a flocculant dose of
0.5 mg/l., Further increase of dosage caused a reduction in the
settling rate and higher residual turbidity. At 2 mg/l, settling
was practically inhibited. This result indicates that the
flocculant is effective within a given dosimetric range and that
there is an "optimum" dose at which optimum settling is obtained.
When an anionic flocculant wés added to the water without aluminum
sulfate no coagulation or settling was produced. Similar results
were obtained in treating natural waters.

The effect of cationic flocculant B is shown in Fig.7, plotted
from test results in the treatment of Ohio river water. The
cationic flocculant, like the anionic, considerably raisec the
settling rate at optimum doses. But, in contrast to the znionic
flocculant, it produced a definite effect without aluminum sulfate,
and allowed the proportion of this latter reagent to be congidérably

reduced.



C -

- . N .V

Comparing the effects of different types of flocculants, the
authors showed that the least effective and versatile flocculant
was the nonionic flocculant C, which reacted only in the case of
one process water out of all those with differing composition and
physio-chemical properties that were tested. Flocculant B was
ineffective with weakly mineralized waters.

MINZ (1964) dis;ussed‘the use of polyelectrolytes as coagulant
aids in water purification processes. In order to approach the
mechanisms of the polyelectrolyte in fécilitating flocculation,
the author presented a model of a structure of ¥loc formed by
cogaulation in treatment of turbid water as shown in Fig.8. He